Meeting Agenda &) WATEREUSE

June 8, 2021 LOS ANGELES
11:30 a.m. - 1:00 p.m.

Location: Zoom registration link

https://us02web.zoom.us/meeting/reqister/tZwrcOurgT8rHNbepODGS8jHvaxNGuGs2chu

The mission of Los Angeles Chapter of the WateReuse Association is to enhance the resiliency and sustainability of Los Angeles County
by increasing the safe, beneficial use of recycled water. Its objectives shall be to promote water reclamation and recycling as a sustainable
supplemental source of water for the state; to work for the adoption of legislation and regulations that allow the safe use of recycled water;
to facilitate the development of technology aimed at improving water recycling; to promote legislation that would increase funding for water
[...]
for all pathogens. If reservoir retention time is less than & months, one additional log removal is required for all pathogens. Reservoir retention time must >2 months for all cases.

(2)  Notabie among which is the NDMA goal of 10 ng/L or less. For discharge to the Las Yjrgenas Reservoir, due to California Taxics Rule enforcement, the NOMA requirement is 0.69 ng/L, which is
below the current laboratory method reporting level of 2 ng/L.

TRG. .
L BS E “sx TRIUNFO

Las Virgenes — Triunfo Joint Powers Authority SANITATIO

EsTr

b 5
ATER DISTRSC




Current Projects

* Metropolitan
Water District
Artificial
Intelligence
Grant

S VIECENE

Y= TRIUNFO

Las Virgenes — Triunfo Joint Powers Authority

W EST. 1 'c
4ATER HISTRSC




Current Projects

iGreen Hello, Darrell o

Chemloa|8 O Default time range @ : :
Sodium Hypochlorite Dosing Points Fl¢  : SHC - Last 24 Hours Dosage (*comme!
[ Current Average
Total
* I OS I h t P . - Calculated Calculated
3 Jun 4 Jun 5. Jun 6. Jun 7.Jun Unit Flow Dosage* Dosage*
(Gallon)

« Post Tank Hypochlorite Flow-GP « Pre Tank Hypochlarite Flaw-GPH (mag/1) (mg/1)

Implementation  -#= -
fo r d ata an alyti CS Sodium Hypochlorite T : Sodium Hypochlorite Tanks

Tag Value  Time

and real-time | —————=—=
system overview

supporting

operators

» SHC Tank 1 Levelft + SHC Tank 2 Levelft m SHC Tank 3 Level-ft

Ammonia Dosing Flow : Ammonia - Last 24 Hours Dosage (*co

S VIECENE

Las Virgenes — Triunfo Joint Powers Authority

12 o
ATER DISTRSC




PURE WATER PROJECT
LAS VIRGENES-TRIUNFO

Bringing Our Water Full Circle

@

Las Virgenes — Triunfo Joint Powers Authority




0 PrS VIRGEN &
7 & - S S ®
IOSIght b MUNICIPAL IGreen

3
S TER DISTRAa

Turning Data-Driven Water Management
From Vision into Reality

WateReuse Los Angeles
8 June 2021

Guy Meiri, Head of Business Development

|I0Sight Proprietary Data



The Challenge — Turning Data into Actionable Insights

&7 10sight

Multi-device
access

g T T
Utility Challenges |OSight’s Answer @
Alerts
§ :>S: System
Diversity —
. N\ Reports
IGreen
Lack of ] L
SynchronizationJ -
Analytics
o j
P s
> B;Stzrgamzed Water-Specific Data KPls
M
anagfement and 2
Analytics System Gauges
- y,

iGreen

I0Sight Proprietary Data



Our Clients — Examples Q?IOSight

Water and Wastewater Utilities and Facilities

ity of Chicago *‘AMER[CAN WATER

é : ’ §
Everbright lnlernahunal

Jordan Valley Water Association
Agricultural Cooperative LTD

A, Southern Company

SORE Claude “Bud"Lewis\/
IDE @ MEKOROT SREK

Technologies gy,  ocsaLinaTion Carlsbad Desalination Plant
= — C L Ny GREENTE
@m Q viaMaris S=XMN @G Zw%s

OoOMIsS Limassol Water Co Ltd

Corzent IGUDAN

Dzt Ribmdariti] Adigasl Wi
feer Ernnsshimsiaiol Infssririesung

H2NOW

CHICAGO RIMON

WATERWAY MONITORING The Clear Solution

iGreen

3 I0Sight Proprietary Data



Anywhere, Anytime, Any Device 67 |0OSight
Continuity

Comprehensiveness

Convenience

Collaboration

Cyber Security

The New Normal — Post COVID-19

4 I0Sight Proprietary Data

iGreen



®710sight

iGreen Implementation at VMWD — Timeline

Wave 1 Wave 2 Wave 3
Potable Water Reclaimed Water Pure Water
Distribution Network Distribution Network Demonstration

Facility
Westlake Reservoir Laboratory

and Filtration Plant

March - June 2020 January — April 2021 June — December 2021

100% remote project management and execution

iGreen

I0Sight Proprietary Data




Wave 1
March — June 2020

Westlake Reservoir, Filtration Plant

Potable Water Distribution Network

= QOperational and management
insights

= Web and mobile dashboards -

=z asia 1128 Hoassna
Inlet Flows =) Defautt time range @ @ ° ° 5 iGreen () iGreen o

" IVI a n a ge l I I e nt re p O rtS -2 P Flow- Gurrent W2 PS - Statistics ekt Weskly Tota Il Fow - Breakdonn Westik Reservol Level
it e L

Tag Value
To 0.62(ME) . ]
ve 12.65(MC _H—"”w ) | [T g
[ ] I I I I M La 12.65ME ‘ (-VH A e
Flows, water levels, quality, . :
LV2 PS Flow (MGH): 11.91 MGD This Year (Totel) | 3,125 73(Mq
L] =
e n e rgy’ C h e m I Ca I S Conduit PS Flow - Current Conduit PS - Statistics Conduit PS
Tag Value
Today (Total) 027(MG)
Yesterday (Total) 5.06(MG)
Last7 Days (Total) | 217(M
---- Total) MG) | i m
Conduit PS Flow (MGH): 5.14 MGD This Year (Totel) 179 22(MG)

®
IGreen



1 Hella, admin
iGreen 0
Quality (LAB) - New - Defaut time range ©0 0 0
Re c a I m e Wa te r D I St rl u t I O n N etwo r Residual Chlorine (mg/l) i Turbidity (NTU)
Unit Current (Last 7 Dz Unit Current (Last 7 Days) Previous
9240 NOTRE DAME (F2) 134 126 9240 NOTRE DAME (F2) 01 01
[ R - 225 5860 LAKE LINDERO DR (E8] on 0.1
H Hella, admin
a u S iGreen ° 243 249 25530 PRADO DE ORO (E11) 01 012
249 245 24602 PALERMO (E12) 01 01
Potable Supplement iR @ @ e ° < x 239 238 22755 PAUL REVERE (F13) 01 0.1
Tag Value 15 24524 PIUMA ROAD (H15) 01
| F I O W S Today (Total) 0MB) | 185 25672 BUCKHORN (H16) 01
|
29,026.36 245 43 2200 E. LAKESHORE DR (E18) 01 01
Vesterday (Total) | 1 il \ i
\ 1| | b
Last 7 Days {
(Total) O5HME) | l ! il - Temperature (C)
Marrisen Supplement Flow (MGD): 0 g =r= =k FL i
. MGD This Month i § Current (Last 7 Days) Previous Unit Current (Last 7 Days) Previous
Taralt 0.5(MG) + Mormson Supplement Flow (MGD} =
78 77 9240 NOTRE DAME (F2) 213 208
Yearly Potable Supplement Flow Breakd Monthly Potable Supplement Flow Break Daily Potable Supplement Flow Breakdo 82 81 5860 LAKE LINDERO DR (E8) 185 194
82 a3 25530 PRADO DE ORO (E11) 162 169
129 - 0.03 82 83 24602 PALERMU (E12) 161 161

iGreen Hoto, i (@)

La boratory Moty View E—CCU ©® 00

1413 3.22 Monthly Total Inlet Flow Monthly Total Inlet Flow - Breakdown
a1 8

Jud 20 Sep 20 Nov 20 Jan 211 Mar 2 M2 ul 20 Sep 20

Management Dashboards

Flow Statistics

@ Resenvoir2 @ Momison @ Cordilen = ® Resevor 2 @ Mo

® Codlles =

May 2

o LVZPSMG o Twin Lakes PSMG o Westlake PSMG + Condun PS-MG

MG

Tag Value
Total Guantity 7,004 98(MEG)
Average Monthly Quantity 576.9(MG}
Minimum Monthly Quantity 380.33(MG)

Maximum Monthly Guantity

iIGreen

I0Sight Proprietary Data




Outcomes and Value for VMWD Q?IOSight

= Comprehensive view of KPIs across the system
= Ability to make real-time data-driven decisions
= Elimination of heavy manual work

= (Clear view of water quality across the system

= Ability to scale-up and across the organization — from management to the
operational teams

= Secure | Anytime | Anywhere | Any device

= A platform for developing and integrating sophisticated Al/ML solutions for
optimization and anomaly detection

iGreen

8 I0Sight Proprietary Data



&7 10sight

Key Success Factors

" Clear need

= Will - “can do” attitude
= Flexibility and openness
" Team chemistry

= Technology

iGreen

I0Sight Proprietary Data



Wave 3
Kick-off June 2021

Pure Water Demonstration Facility

BRINGING OUR ¥v ER FULL"CIRCLE

. e

= Dashboards and reports %=5= W36 e L

O Plant balance

O RO, UF, UV performance

O RO normalization =
o e
. . MF/UF Systems : RO System System
O Chemical consumption lﬂi 1 4 o
— ="

v
~3 T s
— B [ (AR R T
o . "B 1] I z &
; = 4 3
‘i“'— R R < v : Al
- ORANE Plee? am ’ BN N
P <o)

= Optimization — with Carollo
Engineers, Yokogawa

iGreen

I0Sight Proprietary Data



&7 10sight

MUNICIPAL _,

Thank You

Guy Meiri, Head of Business Development
guy@iosight.com
+972-54-4290582

|I0Sight Proprietary Data


mailto:guy@iosight.com

&) WATEREUSE

CALIFORNIA

Los Angeles Chapter
June 8, 2021



2021 WateReuse California
ANNUAL CONFERENCE

SERIRI9=21 2021 *LOS ANGELES




Strategic Plan Update — September
2021 Adoption Planned

WRCA
Business

New Standing Ag Reuse Committee

Communications Collaborative
Group




Drought Package Update

CA Budget Surplus, Recycled Water Funding:
 Governor’s Drought Climate Plan
(5150 million RW and Groundwater over 4

years)

* Senate Pro Tem Drought Package
(5200 million RW —shovel ready Projects)

 Assembly Budget Plans
(??)

* JUNE 15 DEADLINE FOR BUDGET - Trailer Bills?






Federal Water
Infrastructure Package

* Bureau of Reclamation Title XVI
$100 million per year (8 to 10 years)

* EPA Alternative Water Source Grant
Program

S100 million per year (8 to 10 years)




&) WATEREUSE

CALIFORNIA

The Path to Direct Potable Reuse

- Draft DPR
Fina DPR Regulations
Groundwater Regulatory
Recharge Framework

Regulations Expert Ed. 1 DPR
SB 918 Panel Regulatory
confirms Framework
DPR

L Ed. 2
feasibility

2010 2013 2017

Final Surface

DPR

Water DPR Regulations
AB 574 Augmentation priority due
Regulations research

complete




Major DPR
Comments

Differentiae between RWA and TWA

Pathogen LRV Requirements Higher than Expected
Seeking Guidance from Expert Panel for RWA and TWA

Specify performance goals and reduce prescriptive design criteria:
Ex BAC/0O3

Remove requirement for online monitoring of the sewershed

New Safety Plan: Streamline redundant plans

AWT 5 Operators 24/7: revise to allow some flexibility




WUE

Regulatory
Update

Potable Reuse Bonus
Incentive

High TDS Variance for

Recycled Water

Indoor water use
standard study




Questions?



| !( ‘ 1ent | 100%
el ANITATION WATER

."n ! = '9'. | ¥
RECYCLING
zero waste - zero wasted water

Hyperion MBR Pilot Facility Project
Performance Pathway to Hyperion 2035

Nasir Emami
Kimia Nader-Tehrani
Water Recycling Implementation Division
LA Sanitation and Environment

Tuesday, June 8, 2021



Hyperion 2035 Program Goals

Mayor Garcetti’s LA Green New Deal

Recycle

100% %

of Waste Water of all water locally
by 2035 by 2035

Implement 100% water recycling using
full advanced treatment by 2035

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



LASAN Wastewater System Overview

Hyperion Service Area Information

3 17

* Population Served: 4,000,000 Tillman Waté

. 7 Reclamation Plant LA/Glendale Water
* Area served: 600 Square Miles A. . | Reclamation Plant
. Sewer System Length: 6,700 Miles f
» Average System Flow: 306 MGD __ N =/

Hyperion Service Area: 3 Interconnected Plants “\»(
* Tillman Water Reclamation Plant Hyperion

Treatment Plant

 Los Angeles Glendale Water Reclamation Plant

! inal Island
Water Reclamation
Plant

« Hyperion Water Reclamation Plant ' o

Terminal Island Service Area
* Average System Flow: 12 MGD

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



Citywide Water Recycling Perspective

Plant Treated Wastewater Recycled Water RECYCLED WATER AND BENEFICIAL
(MGD) (MGD) USES %

HWRP 260 71 27% Recycled and Beneficially Used
DCTWRP 33 33 100% Recycled and Beneficially Used
LAGWRP 14 14 100% Recycled and Beneficially Used

TIWRP 14 12 100% Recycled with AWPF

TOTAL 321 130

Beneficial Reuse:

HWRP: In-Plant Water

DCTWRP: In-Plant Water, Japanese Garden, Balboa & Wildlife Lakes, LA River
LAGWRP: In-Plant Water and LA River

TIWRP: In-Plant Water

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



Hyperion Water Reclamation Plant

* |n operation since the 1890s

= Full secondary treatment facility utilizing high
purity oxygen-activated sludge (HPOAS)

= Effluent discharged to the Santa Monica Bay
through a five mile outfall

= Solids processing units centered on anaerobic
thermophilic digestion

= LASAN has recently begun operations of the new
Hyperion Bio-Energy Facility (BEF)

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



Hyperion WRP Treatment Train

r---- PRELIMINARY TREATMENT ---; . PRIMARY TREATMENT . ;- SECONDARY TREATMENT
' i 5-Mile Outfall

WASTEWATER =

—>

WBMWD

- TERTIARY TREATMENT = —----------

In-plant Utility Use
CRYOGENIC )
Hyperion Bioenergy Facility

t— 2ND E

| o Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting




Proposed Process Scheme for Hyperion 2035

Reuse

Acronyms: >‘ >[ ST ] ‘ > Ocean
HW: Headworks ) Discharge
PT: Primary Treatment

EQ: Equalization Basin

FS: Fine Screens

MBR: Membrane Bioreactor _
0. Rovares Ocmosis mE)Dry Weather Flow (ADDWF: 272 mgd)
UV-AOP: UV-Advanced Oxidation Process :>Excess Wet-Weather Flow (up to 850 mgd)

WQS: Water Quality stabilization
ST: Secondary Treatment
ROC: Reverse Osmosis Concentrate

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



MBR Pilot Project Goals

A joint effort between the LASAN, LADWP, and WBMWD

Obtain regulatory approval for potable reuse applications

Compare the MBR systems from three major vendors

Develop performance and design criteria for the Hyperion 2035

Ultraviolet / Advanced

: Reverse Osmosis S
Membrane Bioreactor Oxidation Processes

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



Pilot Description — Main Features

« 2-mm Internally-fed Rotary Drum Fine Screen

 Membrane Bioreactor

= Pre-Anoxic/Aerobic/Post-Anoxic plus 2 Swing Zones with RAS and internal recycle
= Ability to add supplemental carbon
= Pressure Decay Test capabillities

« RO: Two 3-stage systems capable of operating as 2-stage systems

Mixed Liguor Return (MLR) :Cafbﬂﬂ
| Source

HWRP Primary

Effluent  west ‘
» —_ ;
EAST

Pump Fine Return Activated Sludge (RAS)

Station Screen

Pre- . Post

. Aerobic .
Anoxic Tank Anoxic

Tank i Tank

iWaste Activated Sludge (WAS)

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



Testing & Monitoring Plan Objective

MBR Testing
* Process acclimation and determination of sustainable membrane flux
» Develop Tier 2 operating envelope for low loading (IPS West)
= Develop Tier 2 operating envelope for high loading (IPS East)

RO Testing
= Determination of optimum process parameters
» Enhanced pathogen credits through RO

UV-AOP
* Measure NDMA UV dose-response
» Measure NDMA reformation potential following UV AOP
= Measure 1,4-dioxane UV and oxidant dose response

V7 City of Los Angeles Bureau of Sanitation

, /, i A— Hyperion MBR Pilot Facility
ROC L/ ﬂﬁ:ﬁ%ﬂéﬂ@%ﬁ TESTING AND MONITORING PLAN
. . LA Los Angeles
» Future waste discharge compliance assessment DWPIWEE S 5ower  riuat orart | wiarch 2020
;'§ 666 %’z 44
L\ =4

« car~"~ () stantec

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



LRVs for Groundwater Recharge

Viruses Cryptosporidium Giardia
DDW Requirements 12 10 10
Primary/Secondary Treatment(") - - -
MBR 1.0 /~3.04)0)  25/~40406)  25/[~4.040)
RO 1.5-3.0 1.5-3.0 1.5-3.0
AOP 6.0 6.0 6.0
Groundwater Retention Time (Months) / Log Credits(®) 1.5 0 0.0 0.0

1. DDW has now stated that the estimated pathogen removal by primary and secondary treatment must be demonstrated on site for
all new projects.
2. Minimum groundwater retention time of 2 months required. Virus credits based upon 1-log die-off per month in the subsurface.
3. Minimum time shown in this example to obtain the full 12-log credit total. Other treatment could be added, such as free chlorine,
that would allow the groundwater retention time to be reduced to 2 months, DDW mandated minimum time.
. 3+ log removal of all pathogens anticipated based on SCVWD (2017) and Steinle-Darling et al.(2021).
. The first value is Tier 1 approved, and the second value are anticipated for Tier 2.

o A~

L@ Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting

zero wasle - zer:



MBR Tiered Comparison

1 +* WRF Tier 1 Research Complete * Very conservative * Low
* Baseline LRVs established

1 LRV Virus

2.5 LRV Protozoa

2 * Substantially increased LRVs e Extensive sampling * High analytical costs to
* 3+ LRV Virus required continue to demonstrate
* 4+ LRV Protozoa performance per WRF Tier 2
Protocol
3 ¢ Increased confidence in water quality * Concepts still in R&D ¢ Costs TBD, could be lower or
based upon surrogate measurements with WRF Tier 3 similar to Tier 2

e LRVs likely similar to Tier 2

L@ Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting

zero wasle - zer:




ect

lot Facility Proj

ion Progress of MBR P

Construct

ational

800-352

i
—

N/

N

_%,,,?0.,0

R

N
N\ D

. il 2
A. “3’ ‘AV’M

52-5675

g
(=}
o
a-
—
o
=
o
o
=

XS .
- RS RIEN e D<)
NS

Wiy
e
O

By

o%e! s
oSiedeed & o

L\ S

%

09008 ssizozemei

10265 %0 %0 %0%%
B le%ete eletetety

RS
<A
020 59838

] )

¢ AN

¥ o
< < <
<<

' J <]

Pl e S

."/

&

A
SXSCSAL IS
QW»W“‘L, v”t VS

\\"\‘ >4
554
| Seeset
KK

e

Construction Progress (June 2021)

Groundbreaking Ceremony (July 2020)

ing

4+
),
),
=
|
),
@)
-
),
=
e
C
4
C
@)
S
M
™
D)
4
=
=
y,
V)
D)
),
ad
),
4
ﬂWG
<
1

Hyperion MBR Pilot Project




Path to Regulatory Approval

July 2020 September 2020 October 2020 May 2021

Kick-off with Start installation Complete manuals for
Independent Advisory start-up, O&M, and
Panel testing
March 2022 April 2022 April 2023 July 2023

Complete installation Start pilot testing Complete pilot testing Wrap up all project
reports

Hyperion MBR Pilot Project: LA WateReuse Virtual Bimonthly Member Meeting



THANK YOU

LACITYSAN.ORG L -
hasir.emami@lacity.org s
kimia.nader-tehrani@lacity.org @LACITY

[ ; ] : p i
, ) : 1’ KRR RS ) { f
~ v | ' /Y Wi ¢ . b 1 1 WA y LIl ' J % ‘ : )
: / ' AR : O ’ : ‘ | , ' : : : \
2 7 A / ' \ PRy 4 / | | " : 1 ] y : \ , ) a | .
7 ‘S ‘ ' | ‘ I

" Y N . J / / y ( )} /, ) ', "4 ; / i | ol ; ; |




Regulatory

 Pathogen Reduction Log Credits

— Reverse Osmosis
= ECand TOC
* Mg, Sr, Fe, SO,, PO,

Value Units Size LRV from Min LRV from Max
(Dalton) Concentration in Filtrate | Concentration in Filtrate

TDS mg/L SM 2540 C N/A 1.48 1.17
TOC mg/L SM 5310 C N/A 1.12 1.30
Magnesium mg/L  EPA200.7 0.8 1.98 1.87

. EPA 200.7 1.34 1.63
strontium — mg/l - EpA 200.8 1.2 2.04 1.86
Iron mg/L EPA200.7 0.75-0.92 2.14 1.88
Sulfate mg/L  EPA 300.0 2.6 1.96 1.76
Phosphate mg/L SM 4500P-E 2.8 2.08 1.84

Hyperion MBR Pilot Project: DDW-RWQCB Briefing



Tiered RO Credit Possibilities

* Proven (accepted in CA)  |[nsensitive to small « EC probes - small
 Statistical methods could increase EC performance changes « TOC probes - high
sensitivity » Bulk parameters that

do not meet the MFGM

2 * Marginally increased LRV from ~1.5to >2. - Daily laboratory effort + Analytical costs
* Provides secondary or tertiary
measurements to backup EC and TOC

3 -+ Leap forward in LRV » Lack of installed * High equipment
* High sensitivity to RO performance changes experience costs for TRASAR
* Uncertainty on ATP
results

Lgm Hyperion MBR Pilot Project: DDW-RWQCB Briefing




Tiered RO Credit Possibilities

RO LRV Credits Tier 3

9.5

3 . . 4 N\ i

Tier 1 Tier 2 NEW
25 I \
/ |

2
1.5 |

1
0.5 '

0 ~ \_ 4

<<S_J\,Q\‘:\ ((S:Z-\\O\é\ O(/\,o\ﬁ O(/' >} é\%\p‘:\ %%‘55 %,\\5:'\"k c}\é\‘&é\ QQI\IO\Y) Q@\é\\é\ O,D‘\,O$ >

Lo '\‘53-\ o"‘"\‘ '\55 c>"e ; S ) o o
3 E S 0‘\‘\’ ,\;2\ «Q\, «QQ* A ™ LY o
B\ < < <S e$ Q L - =

Hyperion MBR Pilot Project: DDW-RWQCB Briefing



Regulatory

« Compliance - Title 22, Basin Plan, Ocean Plan, NPDES

- Pathogen Reduction — Removal Credits
— MBR Process — 3 different membrane filtration systems, following WRF protocols

Tier 1 LRVs

NSNS e 1 virus

WRF 4997 Membrane Bioreactor

............................. Validation Protocols e 25 prot()zoa
s olitancBsensior Tier 2 LRVS
« >3 expected
* Build upon
MWD/LACSD efforts

Hyperion MBR Pilot Project: DDW-RWQCB Briefing



WateReuse California
Los Angeles Chapter Meeting

UWATEREUSE

ANGELES
June 8, 2021
Legislation & Regulation Update

Metropolitan Water District of Southern California
(213) 217-5777 or rjay@mwdh20.com



2021 California

Legislative Calendar

* Jan. 1 Statutes take effect

* Jan. 4 Legislature reconvenes

* Jan. 10 Governor submits budget to Legislature

* Feb. 19 Last day for bills to be introduced

* Apr. 30 Last day policy comm. to report fiscal bills
* May7 Last day fiscal comm. to report fiscal bills
* June 4 Last day for bills to pass house of origin

* June 15 Last day to pass budget

* Sept. 10 Last day for any bill to be passed

* Oct. 10 Last day for Governor to sign or veto bills

See: http://assembly.ca.gov/legislativedeadlines



http://assembly.ca.gov/legislativedeadlines

Drought

®* Governor declared drought emergency
in 41 of 58 counties

* Southern California has sufficient storage
for next few years

U.S. Drought Monitor

Current Map Maps Data Summary About Conditions & Outlooks En Espafiol NADM

California
Map released: Thurs. June 3, 2021